



**Test Report No:** 177:012062

**Date:** April 24, 2008

**CLIENT:** RONALD MARK ASSOC INC RMA  
P.O. BOX 776  
1227 CENTRAL AVE  
United States 07205

**Attention:** BILL PAUL

**The following sample was submitted by the Client as:** Floor Sample

**SAMPLE DESCRIPTION:** 149 – XO 1217

**DATE OF RECEIPT:** March 18, 2008

**TESTING PERIOD:** April 24, 2008

**TEST REQUESTED:** The submitted sample was tested for Static Coefficient of Friction in accordance with the procedures outlined in ASTM D 2047-04.

**TEST RESULTS:** Continued on the following pages

**PREPARED BY:**

**Edwin Rivera, Technician  
Materials Evaluation Lab**

**SIGNED FOR AND ON BEHALF OF  
SGS U.S. TESTING COMPANY INC.**

**Dominick Lepore, Manager  
Building Materials**

Page 1 of 2

This report is issued by SGS U.S. Testing Company Inc. under its General Conditions for Testing Services, as printed on reverse side. SGS U.S. Testing's responsibility under this report is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. Neither the name, seals, marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional materials without the prior written approval of SGS U.S. Testing. The test report cannot be reproduced, except in full, without prior written permission of SGS U.S. Testing Company Inc.



CLIENT: RONALD MARK ASSOC INC RMA

**STATIC COEFFICIENT OF FRICTION**

**Sample:** 149-XO 1217  
**Shoe Material:** Official Test Leather  
**Laboratory Conditions:** 23°C, 50% R.H.

Condition	Specimen	Det.	Static Coefficient of Friction	
Dry	1	1	0.57	
		2	0.60	
		3	0.61	
		4	0.68	
	2	1	0.60	
		2	0.67	
		3	0.64	
		4	0.63	
	3	1	0.56	
		2	0.64	
		3	0.61	
		4	0.62	
		Sample Average		0.62
	Condition	Specimen	Det.	Static Coefficient of Friction
	Wet	1	1	0.70
			2	0.67
3			0.67	
4			0.71	
2		1	0.71	
		2	0.73	
		3	0.75	
		4	0.72	
3		1	0.75	
		2	0.72	
		3	0.73	
		4	0.75	
		Sample Average		0.72

\*\*\*\*\*  
End of Report